== IEll K I3

PARTS LIST
IN—Y) X

SKZ-2B
SKZ-2B-3
SKZ-2B-2/3

SEIKO SEWING MACHINE CO.,LTD.



B X

CONTENTS

Page
B KN~ sesessssssemesausstiseiessan s smmmmr e 1,2
FACE PLATE, THREAD TAKE-UP LEVER COVER
T—y— k8 . i e e 3,4
PULLEY, ARM SHAFT
MBI AE  semmimtacmmmssseeeemssms——— 5, 6
ARM SHAFT (UPRIGHT), ROTATING HOOK
ﬁf*%\ fﬁp """""""""""""""""""""""""""""""""""""" 71 8
NEEDLE BAR, THREAD TAKE-UP LEVER
PR SMPAME o 9,10
PRESSER BAR, OUTER PRESSER BAR
M. ERUBRE ", 12
BELL CRANK DRIVING SHAFT, UPPER FEED ROCK SHAFT CRANK
ERYE, EEYIIOVE 13, 14
UPPER FEED ROCK SHAFT, FEED ROCK SHAFT CONNECTING ROD
SHE.SUMEE 15, 16
THROAT PLATE, FEED MECHANISM
RRAT B eseseesescsssgasssennansnessmmerns 17,18
THREAD TENSION, FOOT LIFTING LEVER
WUBE . 19, 20
FEED REVERSING MECHANISM
T a2 hd e e 21, 22
BELT GUARD
SHRUFY— B4R oo 23, 24
ZIGZAG GEAR, ARM TOP COVER
SKZ-2B
BHRYFY— B oo 25, 26
ZIGZAG GEAR, ARM TOP COVER
SKZ-2B-3
SHRUEY— SHRYAL oo 27, 28
ZIGZAG GEAR, ZIGZAG CAM
SKZ-2B-2/3
N, 1 T U ———— 29, 30
ARM TOP COVER, ZIGZAG CAM FRAME
SKZ-2B-2/3
HRAT 00 sessceeceseassse essmemn Gy s ge 31, 32
ACCESSORIES 1
FRM2 0 sssiremritescrmemmeme e e s 33, 34
ACCESSORIES 2
B P U S 35, 36

OPTION




E k. X¥EH/\—/ FACE PLATE, THREAD TAKE-UP LEVER COVER




. RFE5/3—/FACE PLATE, THREAD TAKE-UP LEVER COVER

No. | Ebimiror NE EEA 3 DESCRIPTION
PARTSNO. |@(@| o[ QTY

1 1997 *|x [k 1 |KEHN— THREAD TAKE-UP LEVER COVER

2 15007 *k| x| 2 [KEAN—LBHRAL SCREW 9/64X40

3 1221 * | %] % 1 | 7—LAl@mh/ \— ARM SIDE COVER

4 8093 IEIES 1 |7—LAIEA/NN—i1EHHL SCREW 9/64X40

5 30046 * | k| % 1 | 7—R#EF1EHRLC SCREW M4X0.7

6 1849 * | % | % 1 (#HRYEAFIBIEAMR (48) ZIGZAG ADJUSTER COVER COMPLETE

7 1850 * | x| % 1 [#HRYZASEERILH ZIGZAG ADJUSTER COVER SPRING

8 1851 * | x| % 1 |#HRYIAEBRARISH S SPRING STOP

9 10699 *lx k1 [$HRYBBEAR O EH THUMB SCREW 3.4X36

10 13023 * | *| * 1 [EHRYSREFRAR (L4t 4l |SCREW 3.4X36

11 15039 ¥k ok 3 (RHRYIARBAIRLESOHL SCREW FOR 15036

12 1803 * [ x] ok 1 |[P—LTLiE ARM RUBBER PLUG

13 10794 ¥ x| x| 8 |EAHVTF(3/8) BALL TYPE OIL CUP (3/8)

14 10721 * | k| % T | EAAYT(1/4) BALL TYPE OIL CUP (1/4)

15 1217 x| x| x| 1 |ER FACE PLATE

16 1427 ¥k [+ 1 |[ERIEHRL SCREW 15/64X28 L=19.5

17 10682 x| % | % 1 [ERARE FACE PLATE THREAD GUIDE

18 10685 ¥ x| 1 [ERARELEORLE SCREW 3.4X36




~—1J—_ E£#i/PULLEY, ARM SHAFT




J—1)—, L #h/PULLEY, ARM SHAFT

No.[ ERfmEs+s N =% =573 DESCRIPTION
PARTS NO. (@ iﬂl @ | QTY

1 1448-A [ % || x| 1 |[T—1J— PULLEY

2] 1327 x| x| x| 3 |F——1kHRL SCREW 5/16X24 L=13

3| 6047 *| %% 1 |T—)—HLAL SCREW 5/16X24

4| 1229 x| x| %] 1 | L&k ARM SHAFT (HORIZONTAL)

51| 1810 | k[ k[ 1 | EEEASIL ()N ARM SHAFT (HORIZONTAL) BUSHING WITH PIPE (REAR)

6 | 6383 * | x| x| 1 | EBARIL(32) 1EDHRL SCREW 15/64X28 L=10

71 1325 *| x| %) 1 | EEARL(E)TIILE ARM SHAFT BUSHING FELT

8 | 1330 * [k [k 1 | R¥Yv—h/—hUt ARM SHAFT GEAR COVER WITH SCREW

9| 1331 k] 1 | RFY—Hh/A—1keH4al  |SCREW 9/32X20 L=24.5

10| 1454 * k[ k | 1 |F—h—ihig OIL CAP

11| 1328 * kK| 1 | KFEY— ARM SHAFT GEAR (LARGE)

12| 1329 [k x| 3 | K¥v—itsHtal SCREW 1/4X40 L=10

13| 1775 *|* || 1 [ ETFEYOyr FEED LIFTING ROCK SHAFT CONNECTING ROD

14| 6029 x| x| x| 2 | EFEYOYR&ESHRAL SCREW 3/16X28

16| 1507 * x|k 1 [ ETFiEYHL FEED LIFTING ECCENTRIC

17| 6383 *| x| x| 2 | ETFEYHLIEDHRE SCREW 15/64X28 L=10

18| 1727 *| x| x| 1 [ZZAYR(E) FEED ROCK SHAFT CONNECTING ROD (UPPER)

19| 1452 * x| | 1 [3ZAOYR(E) )Lk OIL FELT

20| 10723 *| % |%| 1 |ZZAYF(E)Tx/LMBZ  |OIL FELT STOPPER

21 1726 *[ x| k| 1 [EUHA FEED ECCENTRIC

22| 1725 *| kx| 1 [ZEYSFEHL FEED ECCENTRIC ADJUSTING DISC

23| 1353 ¥ x| x| 1 |ALTE FEED ECCENTRIC ADJUSTING FLANGE

24| 1354 ¥ | ®| %] 1 |HLBRL(A) SCREW (A) 3/16X32

25| 1355 * kx| 1 (ALEBERLB) SCREW (B) 3/16X33

26| 1356 x| x| x| 1 |Fidh FEED ECCENTRIC FRICTION SPRING WASHER

27| 6360 *| k[ x] 2 [HLBPLCFvE NUT 3/16X32

28| 1357 ¥ % | x| 1 [ALLBY—X FEED ECCENTRIC ADJUSTING FLANGE COUPLING

29 1329 ¥ * x5 | WhLEHES—RIEHAAL  |SCREW 1/4X40 L=10

30 1322 | k[ x| 1 [ E&EHARIL(FD ARM SHAFT BUSHING (FRONT)

31| 1309 k[ x| 1 | EEARIL (AT IEDHHL SCREW 9/32X28 L=11

32| 1325 ¥ %k 1 | EEIARL (RN TTILE ARM SHAFT BUSHING FELT

33| 1237 * kx| 1 [ EEYHL UPPER FEED ECCENTRIC

34| 1808 *| x| x| 1 |[$HEEISVY NEEDLE BAR CRANK

35| 6322C *| k| x| 1 |A+ENRCFER) THREAD TAKE-UP CRANK PIPE COMPLETE

36| 6323 *[ x| x| 1 |AF+ENATRL SCREW 3/16X32 |.=14.5

37| 6322 | kx| 1 [L+EERqS THREAD TAKE-UP CRANK PIPE

38| 8004 ¥k 1 |EHEISUOIEHIL(K) |SCREW 9/32X28

39 1309 ¥k k) 1 SEISUOIEHRL D) [SCREW 9/32X28 L=11

40| 8023-B | *|*x[x| 1 |#HEIS2IA2)L/ v [TAPER PIN (3.5 X 40)

41| 1848 *| x| x| 1 [HLALE REGULATING STUD SOCKET

42 | 20213 * kx| 1 [HLARRVRTY 4 FEED REGULATING PUSH BUTTON SPRING

43| 20211 * ||k 1 [HBLARA FEED REGULATING PUSH BUTTON

44| 10674 * ok f 1 HRLARA IEEIES COTTER PIN

45 17093-02 | * | * | x| 2 [#BLK4LE1EHRAL SCREW 9/64X40




3Tl . ME/ ARM SHAFT (UPRIGHT), ROTATING HOOK




SLEf. H/E/ARM SHAFT (UPRIGHT), ROTATING HOOK

No.| HffAES < E% Bn % DESCRIPTION
PARTS NO. |@ @[ & | aty

1 1532 [ x| 1 [Fag LOWER SHAFT

2 1337 KLk K1 TFEFvY—h—f Ut LOWER SHAFT GEAR COVER WITH SCREW

3 1331 ¥k [k 1 [ TEXFvY—h N N—1tHRL SCREW 9/32X20 L=24.5

4 1454 * k| x| 1 |Fv—h\—H OIL CAP

5 1336 k) %] 1 [FE#Fv—(18) LOWER SHAFT GEAR (REAR)

6 10828-A [ *|*| x| 3 |TFTEFY—(#)1EHRL SCREW 1/4X40 L=5

7| 1340 * (kx| 1 [TFEhARIL (£2) H/SHAFT BUSHING (REAR)

8 6042 ¥ & k| 1 TFEASN () kR SCREW 5/16X24 |.=9

9 17026 Kk K| 1 TFEHARIL () D)Lk OIL FELT

10| 1342 ¥ x| x| 1 |[Fé#HhS5— LOWER SHAFT COLLAR

11| 8097 ¥k 2 (FE#HS—i1tHRL SCREW 15/64X28 L=5

12| 1548 *[ k| *| 1 [TFEASIL (B LOWER SHAFT BUSHING (FRONT)

13| 1327 ¥k ok ] 1 TTEAARIL (BT k&AL SCREW 5/16X24 L=13

14| 17026 * k[ *| 1 | TFTEARIL(BD Tz OIL FELT

15| 1531 (k|| 1 [ FEEY—GD LOWER SHAFT GEAR (FRONT)

16| 10828-A | * ||| 3 [FE#¥v—(@)iHAL SCREW 1/4X40 L=5

17| 1856 x| k| x| 1 |HhFE2 HOOK RETAINER

18| 6025 ¥ [k x| 1 [HhEZIEHAL SCREW 11/64X40 L=12

19| 1528 ¥ x| x| 1 [HhFEWRZLE HOOK RETAINER BRACKET

20| 1346 ¥k ok 1 |IMEZEEIEHRE SCREW 5/16X28 L=19

21| 0058 ¥k 1 [DFERZLEBEHRLT VS +—|WASHER

22| 1349 ¥ x|k 1 |IAEWZLERITR POSITION SPRING

23| 8064 K|k k| 1 (AEHZEEREHESHIL  [SCREW 11/64X40 L=4

24 | 1347 x| x| 1 [HEEZ BOBBIN CASE RETAINER

25| 1348 x| x| x| 1 |MhFEWZED HINGE STUD

26 | 8009 ¥ x| x| 1 IHDFEHRIE ESHRL SCREW 15/64X28 L=7.5

27| 1350 *| % x| 1 |ErtiRi$h RETAINER SPRING WITH PIN

28| 3052 ¥ [ x| x| 1 [EfFRIEdLESHRE SCREW 9/64X40 L=4.5

29| 1531 [k [k 1 [AEEHFv— HOOK SHAFT GEAR

30| 10828-A [*|x|[*x| 3 |HhFE#HEYT—IEHRL SCREW 1/4X40 L=5

31| 1530 * kx| 1 |[DEEHASIL HOOK SHAFT BUSHING

32| 8009 * k[ k| 1 [DEEARILIEDRE SCREW 15/64X28 L=1.5

33| 17026 * [k %[ 1 [AIEARLTI)LM OIL FELT

34| 1529 | k|| 1 |HEdh HOOK SHAFT

35| 1855 ¥k %] 1 |MEGEE ROTATING HOOK AND BOBBIN CASE COMPLETE

36| 1855-3C |[x|*| x| 1 [simzEEH) ROTATING HOOK COMPLETE

37| 1855-8C | |[*|*| 1 |HAEGEE) BOBBIN CASE COMPLETE

38| 1855-01 |*|[x*x|*x| 1 [s;hELE ROTATING HOOK BASE

39| 1855-02 [*|x|x*x| 3 |[shELHIEDHRL SCREW

40| 1855-03 [ |*|x| 1 |spzE ROTATING HOOK

41| 185504 |x*|[x|*| 3 |sMELHRLC SCREW

42| 1855-05 |x*[*|*| 1 |ApsEiEz BOBBIN CASE HOLDER

43| 1855-06 |[*|*|[*| 1 |NAEWZILSH BOBBIN CASE HOLDER SPRING

44| 1855-07 |*| x| *| 1 [AAERZ(ThiEHHRL SCREW

45| 1855-08 |*|*|x| 1 [AE BOBBIN CASE

46 | 185513 [*|*| x| 1 |FHRAFIFH BOBBIN CASE TENSION SPRING

47| 1855-14 | * || *| 1 |FARFAFITLASHRL SCREW

48 | 1855-15 [« [*|*| 1 |FARAFIShiFHHAL SCREW

49 | 1441 x| *| 1 [REY BOBBIN

50| 1332 (k| k| 1 [IhFy— ARM SHAFT (UPRIGHT) GEAR (SMALL)

51 10828-A [*|*|*| 3 |/hEF¥—itHHRL SCREW 1/4X40 L=5

52| 1334 [ x| 1 [SZEASL(LE) ARM SHAFT (UPRIGHT) BUSHING (UPPER)

53| 1365 [k *| 1 [MLEARIL (L) IEHRL SCREW 15/64X28 L=16

54 1333 | *| 1 (3084 ARM SHAFT (UPRIGHT)

55| 1335 [ k] | 1 [SZEASIL(TF) ARM SHAFT (UPRIGHT) BUSHING (LOWER)

56 | 1365 *¥ (k| k| 1 (SLEARL(F)EHRL SCREW 15/64X28 L=16

57| 1336 x| *| 1 [SZEFY—(TF) ARM SHAFT (UPRIGHT) GEAR (LOWER)

58 | 10828-A [*|*|*| 3 [T v—(F)iksHhl SCREW 1/4X40 L=5

_6_.




$44#% K FE/NEEDLE BAR, THREAD TAKE-UP LEVER




&#t#5. XFE/NEEDLE BAR, THREAD TAKE-UP LEVER

No.| = NSLEE LoE2 DESCRIPTION
PARTS NO.|@| @ [ &|aTy

14| 1534 * kx| 1 |KHE THREAD TAKE-UP LEVER

15 | 1314-01 [ |*|*| 1 [KFyYL» THREAD TAKE-UP LEVER LINK

16 1314-02 | * [ * [ x| 1 |KFEYLIMLHE THREAD TAKE-UP LEVER LINK PIN

17| 1315 ¥ | x| x| 1 [KELFY THREAD TAKE-UP LEVER PIN

18 | 2067 kx| 1 | REEmiedal SCREW 11/64X40 L=6

19 | 6046 ¥ x| 1 [KEED DAL SCREW 15/64X28 L=17

20 | 2092 ¥k |[*x| 2 fsSqTF OIL PIPE

21 1811 ¥ kx| 1 | RKFEBRSE) OIL WICK (LONG)

22 | 3078 |k ok |1 | RFEHGE (5) OIL WICK (SHORT)

23| 1316 *|*x(*x] 1 [ZE4l COUNTER-CLOCKWISE SCREW

24 | 1984 * x| x 1 [h+EHISLH THREAD TAKE-UP CRANK

25 | 1812 |k (x| 1 |SHEERE NEEDLE BAR CONNECTING LINK

26 | 1813 * |k [+ 1 |§HEHEER NEEDLE BAR CONNECTING STUD GUIDE

27| 1817-A | *|* || 1 |Z=mss CRANK GUIDE BLOCK

28 | 8100 k| 2 |ERFEIEDHRC SCREW 9/64X40 L=6.5

29 | 1818 *| x| x| 2 [EAK CRANK GUIDE PLATE

30 | 8031 *| % x| 4 [EARIEDHRE SCREW 3/32X56 L=4

31 1815 ¥ x| x| 1 |$HEISIHS— NEEDLE BAR CONNECTING CRANK COLLAR

32| 1816 ¥ x| 2 |§EISUIAS—1EHRL SCREW M3X0.5 L=4

33| 10726 k%] 1 |SHERZ OIL WICK

34| 1814 * x| 1 |§tH#Efax NEEDLE BAR CONNECTING STUD

35| 1819 ¥k x| 1 |$HEEERE NEEDLE BAR HOLDER

36 | 10658 ¥k 1 |fHEEERZIEORC SCREW 1/4X32 L=5.5

37| 1821C ¥ [k x| 1 |EHELE-#HE (#H) NEEDLE BAR ROCK FRAME COMPLETE

38 1821 *| kx| 1 |$HELE NEEDLE BAR ROCK FRAME

39 | 1820 | x| x| 1 |4HE NEEDLE BAR

40 | 1822-A | x|x| x| 1 [sfELBES NEEDLE BAR ROCK FRAME HINGE STUD

41 10726 ¥[x[x]| 1 |#HELTRELHS OIL WICK

42 | 6383 ¥k 1 |GHELERE IESHRL SCREW 15/64X28 L=10

43 1825 x| k| x| 1 [EH¥EAFF VR NEEDLE CLAMP ADJUSTING NUT

44 | 1824-B | *| x| 1 |8t4k(252) NEEDLE CLAMP (2.52)

45 | N1225 *[*x[*x| 1 |#1DDXH14#25 NEEDLE DDXH14 #25

46 10535 *| k[ x| 1 [$tiksHAal SCREW 3.4X36 L=4.5

47 | 1837 x| x| x| 1 [#HRYEH ZIGZAG ECCENTRIC SHAFT

48 | 8050 ¥k ok 2 1EHRYENEX M TERE SCREW 9/64X40

49 1839 ¥l x| 1 |[dHRYUERE ZIGZAG CONNECTING BLOCK

50 | 1840 [k x| 1 |FHRYERNHS— ZIGZAG CONNECTION COLLAR

51 1843 * | k| x| 1 |[iEEpEst ZIGZAG CONNECTION

52 | 1841 kx| 1 BHRYERAHIS—ERML T v v— |ZIGZAG CONNECTION COLLAR WASHER

53 | 1846 ¥k [k 1 |EARMGFEDHRLD Y v— WASHER

54 | 35034 ¥ x| x| 1 | ENEFKEOHRL SCREW M6X1

55 | 1845 x| k|| 1 [{EENERERE HINGE PIN

56 | 11176 ¥ kx| 1 IBEREREREVIEHRL SCREW 7/32X32 L=55




chif x # . 4} % #5/PRESSER BAR, OUTER PRESSER BAR

DN




R Z #4152 #/PRESSER BAR, OUTER PRESSER BAR

No. [ Shi e o | S [TEER R DESCRIPTION
PARTS NO.| @ [@| & [aTy

1 1402 *|x x| 1 [Fhl PRESSER BAR THUMB SCREW 5/8X28UN

2 1789 * | k| k| 1 [RZEITS)LY PRESSER BAR SPRING

3 1394 * | k| x | 1 [ZSEE PRESSER BAR GUIDE BRACKET

4 50003 ¥+« 2 | HEZHORE SCREW 3/16X32 L=10.5

5 31207 ¥ | x xR REEORCT Y v— WASHER

6 1395 * |k [ %] 1 (X EEET YR PRESSER BAR GUIDE BRACKET GIB

7 8101-10 | * | *| x| 1 [FXYRFATHLL SCREW 11/64X40 L=11

8 10652 kx| TARYRBFEIRC v NUT 11/64X40

9 1397 *| kx| 1 [z EAEER PRESSER BAR GUIDE BRACKET SUPPORT

10 | 8060 ¥k 2 [RRZEHETERNIEORE SCREW 9/64X40 L=8

11 1218 ¥ * x| 1 |PPIEEYAES PRESSER BAR LIFTING AND RELEASING BRACKET

12 | 1201 ® k| x| 1 [hifziE PRESSER BAR

13| 1213 ¥ x| x| 1 [RIRZRILE— PRESSER FOOT HOLDER

14 | 15568 [ x| 1 [RIBZHRILT—1tORE SCREW M6X1 L=8

15| 1214 * |k ok 1 (e ERE PRESSER FOOT CONNECTING PIN

16 | 38136 * (ko[ 1 |HHZERE kDL SCREW M4X0.7 L=4

17| 1215 * | k| x| 1 |hipz PRESSER FOOT

18 | 37229 [ x| k| 1 (AR IEHRL SCREW M4X0.7 L=5

19 | 1208 k[ x| 1 |=DHEEE BELL CRANK

20 | 1392 *| x|k 2 |ZEDAEEEOHRL SCREW 11/64X40 L=6.5

21| 1209 *| x| x| 1 Sz OUTER PRESSER BAR

22| 1212 k| x| x| 1 | SMEZEREE FEED FOOT CONNECTING PIN

23 | 37229 ¥ & k| 1 [SMBEZEREVIESHRE SCREW M4X0.7 L=5

24 | 1210 *|*| x| 1 [si@z FEED FOOT

25 | 34008 ¥ kx| 1 [SBZEORLE SCREW M4X0.7 L=14

26 | 1211 *[*| k| 1 | DqH—H—K FINGER GUARD

27 | 1399 * (x| 1 |EAH R LIFTING LEVER LINK

28 | 1400 *| kx| 1 [ERAHRIESHRL SCREW 3/16X32

29 | 27178 ¥ x| k| 2 ISMBEZRILE —1EHRL SCREW M5X0.8 L=25

30 | 90625 [k x| 2 SR ARILE—1ERl Ty +—|WASHER

31| 1911 ¥ %[ x| 1 |#Z EIFfLI— PRESSER FOOT LIFTING LEVER (HANDLE)

32| 1910 *| x| x| 1 |#Z LT PRESSER FOOT LIFTER

33| 8020-02 |*|x|x| 1 [/usry PIN

34 | 1222 ¥k k[ 1 S RZARILE — FEED FOOT HOLDER

_10_




#gdm. biEY5EHE/BELL CRANK DRIVING SHAFT, UPPER FEED ROCK SHAFT CRANK

_11_



1880, L% Y)5E#E/BELL CRANK DRIVING SHAFT, UPPER FEED ROCK SHAFT CRANK

No. [ HmEm o | S [EEK ¥ 2 DESCRIPTION
PARTS NO.| @ ; o [QTY

1 1787 *[k[*]| 1 [ EZEYynyr UPPER FEED ROCK SHAFT CONNECTING ROD

2 1387 * | k| k| 1 |HEEg BELL CRANK DRIVING SHAFT

3 18744 * A x| 1 | EEYOyREARAL HINGE SCREW 5/16X24

4 11152 ¥k x| 1 [ EXYOUREBRRALFVE  |NUT 5/16X24

5 1746 ¥k [k 1 | ERUBIARILE (B UPPER FEED ROCK SHAFT BRACKET (FRONT)

6 34355 ¥ K[ * 2 [EXYEAFILEIESHRL |SCREW M8X1.25 =22

9 1235 *| x| x| 1 |[fEE=2E BELL CRANK DRIVING ARM

12 1390 ¥k x| 1 | EEYAF R BELL CRANK CONNECTING LINK

13 ] 1392 ¥ [k k]| 1 [EEYAHRIESDHRE SCREW 11/64X40 L=6.5

14 | 1747 ¥k %] 1 | E2EYEsE UPPER FEED ROCK SHAFT CRANK

15[ 8023-A | *|[*|*| 1 LY@/ vHES PIN

16 | 1748 k[ k]| 1 | EFEYZRES UPPER FEED FORKED CONNECTION

17| 10776 ¥k k| 1 [AERE QLS VR NUT 1/4X32

18 | 35082 L] X B T Ly By o WASHER

19 | 1750 * k| 1 | FBEY-XEE UPPER FEED FORKED CONNECTION SLIDE BLOCK

20 | 1752 *| x| x] 1 | ERY@EEE/ 1T PIPE

21 1751 *| x| x| 1 |[BEREERL HINGE SCREW 7/32X32

22 | 1749 [k *| 1 |EEY-RERE HINGE SCREW 9/32X28

23| 8105 ¥ kx| 1 | EREXYZ RV NUT 9/32X28

24 | 1753 x| x| 1 | EXYYLH UPPER FEED LEVER LINK

25 | 1754 | k[ x| 2 ([ULHERRL HINGE SCREW 1/4X32

27| 10517 ¥ | * x| 1 (U CFVR NUT 1/4X32

28| 11176 * k]| 2 [ EXRUBIARLIEDRL SCREW 7/32X32 L=5.5

29 | 28076 * | kx| 1 [EEEERSESRC SCREW M6X1 L=18

30 | 8023-A |[x|x|x| 2 |/usEy PIN ¢ 3.5X25

31 1219 k[ 1 (SMREZEIRNIERNS— |OUTER PRESSER BAR GUIDE COLLAR

32 1232 *[* ] 1 [ EXYAYRERAALHS— |HINGE SCREW COLLAR

33 1233 ¥k k| 1 [Dyip— WASHER

34| 1236 *| x| x| 1 | EFERSHRLE HINGE SCREW 1/4X28

35 19516 ¥ k(x| 1 | ETFEREHRCF VA NUT

36 18633 ¥ k| k| 2 [Ty p— WASHER

_12_




EEYsd. FiEYIrTayR/UPPER FEED ROCK SHAFT, FEED ROCK SHAFT CONNEGTING ROD

—

_13__.



LEYES, ¥ YsrOwk/UPPER FEED ROCK SHAFT, FEED ROCK SHAFT CONNECTING ROD
No.| BPinB= o[ fﬁ{ 2172 DESCRIPTION
PARTS NO.| @ é @ Q1Y

1 1743 [k x| 1 | EZYsg UPPER FEED ROCK SHAFT

2 1216 ¥kl 1 | EEYEASLE (1) UPPER FEED ROCK SHAFT BRACKET (REAR)
3 38124 ¥l x 2 [ EXVEIARILE (1) kDR SCREW M6X1 L=25

4 1745 k]l 1| EEYEEARIL (12) UPPER FEED ROCK SHAFT BUSHING (REAR)
5 8009 ¥k 1 | EEUBARIL (12) kDAL SCREW 15/64X28 L=7.5

6 1744 Rk 1 | EEYERAR )L (R UPPER FEED ROCK SHAFT BUSHING (FRONT)
7 147468 | * | * | *| 1 | E#EYsihS— UPPER FEED ROCK SHAFT COLLAR

8 100624 [+ [ * (x| 2 | FXUsHHS—1kHAL SCREW 11/64X40 L=5.5

9 1742 * ok k| 1| EaAUBEER (L) UPPER FEED ROCK SHAFT CRANK (UPPER)
10 | 1365 L[] 1| ERYBERE (B &Rl SCREW 15/64X28 L=16

11 1741 ¥k k] 1 [ EXYsTAyR FEED ROCK SHAFT CONNECTING ROD

12 13134 ¥ kx| 1 [ EXYUsrOvRERRL HINGE SCREW 6.75X24

13| 10636 ¥k x| 1 | ERYSIOVREREF v NUT 6.75X24

14 | 1740 k] 1 [ EEYENER(T) UPPER FEED ROCK SHAFT CRANK (LOWER)
15| 1365 ¥k k| 1| EXYEER(T) &Rl SCREW 15/64X28 L=16

16 | 13134 *x (k] 1| EEYSTOVREERL SCREW 6.75X24

17 | 10636 ¥ x x| 1 | EXYSTOYRERLEF VR NUT 6.75X24

18 | 28578 KRR 2 | ERYBASLE () kLT v v—|WASHER

19 | 8023 ®| k| x| 2 ([JubsEy PIN ¢3.5X32

_14_.




$14R. 22U HEHE/THROAT PLATE, FEED MECHANISM

_15_



£HiR. X Y4/ THROAT PLATE, FEED MECHANISM

No. | ERmE= o2 EES nZ DESCRIPTION
PARTS NO. | @ | & | & [QTY

1 1382 *[x x| 1 [AiR(E) BED SLIDE (RIGHT)

2 1982 ® | * [ x| 1 |8HR45) THROAT PLATE (4 ROW)

3 1860 ¥ * x| 2 |FiR(A)IEHRL SCREW 3/16X28 L=6

4 1860 * k| x| 2 [$HiR1EHRL SCREW 3/16X28 L=6

5 1545 * kx| 1 [ EIR(E) BED SLIDE (LEFT)

6 1384 x| k[ x| 1 |BIRELR BED SLIDE SPRING

7 8031 |k |k 2 [ AREISRIESHRL SCREW 3/32X56 L=4

8 1512 k| x| k[ 1 | ETFRYE FEED LIFTING ROCK SHAFT

9 6007 * [k x| 1 [AEGFyAMDHE SLIDE BLOCK COMPLETE

10 1863 *[* [ x| 1 [FEYt+H FEED BAR

11 1862 kx| %] 1 [FEYE(mE-FE) FEED DOG (4 ROW)

12 1864 ¥ [k |k 2 [FEYSEIEHRE SCREW 9/64X40 L=12

13 10596 * kx| 1 EYEETTILE OIL FELT

14 | 8031 ¥k x| 1 [EYLEETAREHRL SCREW 3/32X56 L=4

15 1374 k[ ok | 1 [ ETRYENARIL(FD FEED LIFTING ROCK SHAFT BUSHING (FRONT)

16 6042 k[ | ETERYEARILET EHAL  |SCREW 5/16X24 L=9

17 1511 *| x| x| 1 | ETFREYEHISUY FEED LIFTING ROCK SHAFT CRANK

18 6029 * kx| 2 | ETFEYEIS v5EHRL SCREW 3/16X28

19 1360 k[ x| 1 (ETFREYEHSSUHERC SCREW 9/32X28

20 | 8105 ¥k k[ 1 | ETFEYESSU VB REF YR [NUT 9/32X28

21 1375 * ok [k ] 1| ETFEYEAR L (12) FEED LIFTING ROCK SHAFT BUSHING (REAR)

22 | 6042 ¥RR T | ETRYEAZIL(#8) kAL [SCREW 5/16X24 L=9

23 | 1368 * x| x[ 1 | ETFEYERAILEDHHE SCREW 1/4X40 L=11

24 1234 * | ok [ x| 1 |3%us FEED ROCK SHAFT

25 1516 * [ | x| 1 [FEUTEEY FEED BAR HINGE PIN

26 11176 *|*| x| 2 |FEYTEBEVIEDHRE SCREW 7/32X32 L=55

27 1514 *¥ | x| x| 1 EYERASIL (FD FEED ROCK SHAFT BUSHING (FRONT)

28 1327 ® [k x| 1 EYBARILED kHRL SCREW 5/16X24 L=13

29 10593 * k] x| 1 [FEUBHHS— ROCK SHAFT STOP COLLAR

30 10764 kx| 2 EVEHS—IEHRLE SCREW 6.75X24 L=4.5

33 1734 X ] x| 1 REUSHS Y FEED ROCK SHAFT CRANK

34 1365 ¥ k| k| 2 [FEYEISo8ERE SCREW 15/64X28 L=16

35 1736 *| x| k]| 1 [STAYR(F)EY PIN

36 1367 x|k [ 1 BEUBASIL(78) FEED ROCK SHAFT BUSHING (REAR)

37 1327 * kx| 1 BEYEIARIL () 1EDRLE SCREW 5/16X24 L=13

40 | 1375 * | k[ x| 1 |BEYEHAZ)L (ch) FEED ROCK SHAFT BUSHING (MIDDLE)

41 1327 ok ok [ 1 REUEARIL () IEHRL SCREW 5/16X24 L=13

42 | 1947 A EI N R FEED ROCK SHAFT ARM

43 18065 ¥k k] 2 hEUSEABIIESHIL SCREW M5X0.8 L=14

_.16_




% Z0F  B/THREAD TENSION, FOOT LIFTING LEVER

—

_1 7_




#E0F. B/THREAD TENSION, FOOT LIFTING LEVER

No.| EBfmEE=S o | 2|85 A DESCRIPTION
PARTS NO.|@ gé o | QTY

1 37031 [ x| x| 2 |B#EBIRLEOHHC SCREW M6X1 L=16

2 11412 ¥ | [ *x| 2 |B#HBRLEORCTVE NUT M6X1

3 10599 x| x| x| 2 |B@HBiRLEOHPCT VI v— WASHER

4 1227 | x| x| 1 |BEBHR FOOT LIFTING LEVER EXTENSION

5 1226 *|x|*x| 1|8 FOOT LIFTING LEVER

6 1228 x| x| x| 1 |BERAL SCREW 5/16X24

7 11387 x| x| x| 1 |Bidh FOOT LIFTING LEVER SPRING

8 8050 ¥ x| x| 1 |BEZhl SCREW 9/64X40

9 2068 x| x| x| 1 |BkiE FOOT LIFTING LEVER PIN

10 | 8009 * kx| 1 |BF&EILHRL SCREW 15/64X28 L=7.5

11 1895 x| x| x| 1 |REA) THREAD GUIDE (A)

12 | 20048 * |+ x| 1 [RENA)EDHRLC SCREW 7/32X32

13| 1561 * k[ x| 1 |MTAL TENSION RELEASE LEVER

14| 10704 k|| 1 [MEMERC SCREW 3/16X28

17 | 8050 | k|| 1 [MFEMIAMYTELRL SCREW 9/64X40

18| 1413 K|k | 1 |[MFEMMRTYLY SPRING

19 | 8111 K|k [ x| 1 |MEMMRFTILT1IEHRLE SCREW 1/8X44 L=1.8

20 | 1853 kx| 1 |MEFEMED TENSION RELEASE PIN

21 50262 x| x| x| 1 |RFAFHEL) TENSION SCREW STUD (UPPER)

22| 8077 *| x| x| 2 |RPFFM(L) TENSION DISC (UPPER)

23| 3071 x| x| x| 1 |h—M TENSION RELEASE WASHER

24 | 8078 x| x| x| 1 [iE&EH SPIRAL SPRING

25 8079 [ *%| 1 |A—LybFvbk TENSION THUMB NUT

26| 1778 *| x| x| 1 |REB) THREAD GUIDE (B)

27| 2067 x| x| *| 1 |HRENB)LEDHRL SCREW 11/64X40 L=6

28 | 1414 *| x| x| 1 |RPFAFA THREAD TAKE-UP SPRING REGULATOR

29 | 6383 x| x| x| 1 |RFEFALEDHRLE SCREW 15/64X28 L=10

30| 1417 | k|| 1 |[#EARTULY REGULATING SPRING

31| 1542 x| x| 1 [RERURTYLS THREAD TAKE-UP SPRING

32| 1418 *| x| *| 1 |RFYLSHRE THREAD TAKE-UP SPRING ADJUSTING SLEEVE

33| 1415 *| k| x| 1 |RFFECE) TENSION SCREW STUD (LOWER)

34| 1543 k| k| 2 |RIFFIM(CF) TENSION DISC (LOWER)

35| 35164 | k| x| 2 |RIAFIE TENSION DISC LEATHER

36 | 3071 *| x| x| 1 |h—M TENSION RELEASE WASHER

37 | 8079 * x| x| 2 |A—LybFvk TENSION THUMB NUT

38| 1220 x| x| 1 |5 EIERNLIER OUTER PRESSER BAR GUIDE

39 | 28068 *| x| x] 2 [SMBEZERNIERLESRC SCREW M5X0.8 =20

40 | 20223C | x| *x|*| 1 |#@BhRFFLE AUXILIARY TENSION REGULATOR COMPLETE

41 | 20223 *| % | x| 1 |FHIRGFE AUXILIARY TENSION SCREW STUD

42 | 20224 * | x| x| 2 |$EBIREAFM AUXILIARY TENSION DISC

43 | 20226-01 || x| *| 1 [;BERTYLY AUXILIARY TENSION REGULATOR SPIRAL SPRING

44 | 20225 *| x| x| 1 |FHBIRIFF Vb AUXILIARY TENSION THUMB NUT

45 | 38014 * | % | x| 1 |WEIRFAFRE AUXILIARY TENSION REGULATOR THREAD GUIDE

46 | 1854 x| x| %] 1 |RE(C) THREAD GUIDE (C)

47 | 8040 *| x| x| 2 [HRENC)ILEHPL SCREW 9/64X40

48 | 1205 *| k| x| 1 |FAE4C SCREW M10X1.5 L=16

49 | 1206 x| x| x| 1 |FRERLCFTVE NUT M10X1.5

50 | 1562 K| k| x| 1 |MFEHLAHBL TENSION RELEASE LEVER SUPPORT

51 | 3052 * | x| 2 [MEALMBILESHAL SCREW 9/64X40 L=4.5

52 | 1204 *| k| %] 1 |§HELERNIER NEEDLE BAR ROCK FRAME GUIDE

53 | 31092 x| | 2 [#HELEERAERLESTRLC SCREW M4X0.7 L=12

54 | 31208 | x| x| 2 |$HELERAERIESRLETYIv— |[WASHER

55 | 90625 * k|| 2 [FMEZERENLERIEDRCT v vy— |WASHER

56 | 6384 * (x| x| 1 (SH#EEREAL SCREW 15/64X28

57 | 25675-01 || *|*| 1 |<&V CHAIN

58 | 25675-02 | % | *| x| 2 [<&xYTwsH HOOK

59 | 1857C | x| x| 1 |RIFELME TENSION SCREW STUD (UPPER) COMPLETE

60 | 1543C x| x| 1 [HREFECM TENSION SCREW STUD (LOWER) COMPLETE

_‘] 8_.




3R HE4E /FEED REVERSING MECHANISM




RL#4%/FEED REVERSING MECHANISM

No.| HimES o2 GE e DESCRIPTION
PARTS No.|@| & | & [aTy

1| 1723 *| x| *x| 1 |ERL—ILEE SLIDE BLOCK GUIDE BASE

2| 35034 |[*[*]|x*| 3 [EHL—ILETELEHRBLC SCREW M6X1

3| 8023-A |*|*|x| 2 |EAL—ILLE/VIEY TAPER PIN (3.5 X 25)

4 20105-Al x| *x|*x]| 2 [RPyYLH BEARING

5| 2067 x|k |*]| 2 |ERAL—NLRT7LTi1EHRL SCREW 11/64X40 L=6

6| 1730 *|x[*x| 2 |EBAL—IL SLIDE BLOCK GUIDE

7| 4094 x| x| %] 2 |BERFYS—IEHRLE SCREW M4X0.7 L=5

g | 34012 |*|x|*x| 2 [/\woAE FEED REVERSING SLIDE BLOCK

9 1733 *[%| x| 1 [ZZAYF(TF) FEED ROCK SHAFT CONNECTING ROD (LOWER)

10| 27170 *| x| x| 1 [AEELEHRL SCREW M5X0.8 L=6

11| 6029 k[ x| 1 |SZAEYR(F)#EHRL SCREW 3/16X28

12| 1769 x| x| *| 1 |2\woULy FEED REVERSING CONNECTING LINK

13| 1732 x| x| x| 1 |AEEY CONNECTION PIN

14| 1770 ®|*|*| 1 |21\ PUDERE HINGE SCREW 15/64X28

15| 1768 s x| x| 1 |/ NyoERENERE FEED REVERSING LEVER SHAFT CRANK

16| 1771 *| x| x| 1 2SR TYLY FEED REVERSING LEVER SPRING

17| 1772 * k| x| 1 |/ oRTYTH FEED REVERSING LEVER SPRING HOOK

18| 1729 | *[x| 1 |EAL—ILFZR SLIDE BLOCK GUIDE PLATE

19| 31092 |[*|*|*x| 4 |EAL—LHZREEDHRLGR) SCREW M4X0.7

20| 29056 *| k%] 1 |EAL—LRZRBEORL(E) SCREW M4X0.7

21| 1728 x| | x| 1 |FZAYR(E)EY PIN

221 27170 | *|*| x| 1 |3ZZOvF(E)E iEHRL SCREW M5X0.8 L=6

23| 1774 # kx| 1 |2y OEBRERERERL SCREW 3/16X28 L=13

24| 1986 | x| x| 1 |/SuHLN—Eh FEED REVERSING LEVER SHAFT

25| 11426 [ k|| *| 1 [/3wHoL /N —8h1E O RETAINING RING: E TYPE

26| 1987 x| ®x| x| 1 |/\wHLss— FEED REVERSING LEVER

27| 28043 | x| x| x| 1 |[/N\vHLA—1EHARL(B) SCREW M6X1 L=10

28| 27170 | x| *| %] 1 |/ wHLAA—1EBHRL(A) SCREW M5X0.8 L=6

29| 1988 ¥ %] *| 1 |/ OLN—R s FEED REVERSING LEVER STOPPER

30| 10576 x| x| x| 2 |2\wHLNA—RbyTRE SCREW 15/64X28 =21

31| 50409 | x| x| 2 |/NvoLN—=AyTFub NUT 15/64X28

32| 30066 |*|*x|*| 2 [/SyHLAN—RpysiiEHRL SCREW M5X0.8

33| 90625 x| x| 2 [/AyoLRA—AbysEHRLET VI v—|WASHER

_20_




N )L+H—FE/BELT GUARD

%/ =

4

B-a®

6 /‘\

__21_




AN JLRH—K/BELT GUARD

No. | BhémES M < YRS e DESCRIPTION
PARTS NO.| @ @[ & | aTY

1 1995C x| x[ 1 [N)WRH—FEE) BELT GUARD COMPLETE

2 1995 w| x| x| 1 |[RNJUrH—F BELT GUARD BODY

3 1874 | *| x| 1 [RJLH—FHEHAN— BELT GUARD SIDE COVER

4 1875 | x| x| 1 [RJLFH—=FEUHR BELT GUARD STAY

5 6339 *| x| %[ 6 |[NJIH—FiEHRL SCREW 1/8X44 L=4

6 20276 | k| x| 2 |RILEH—FEfFHL D) SCREW 3/16X30 L=7

7 11142 | k| x| 2 [N H—FRMARCTVIv— WASHER

8 37304 x| x| 1 |[RILFH—=FERAAHE (K SCREW M6X1 L=20

9 37301 )|k x| 1 [RXJFH—FHS— BELT GUARD COLLAR

.._22_




#HEY ¥V —. E#R/ZIGZAG GEAR, ARM TOP COVER
SKZ-2B

_23_



$HEY ¥ —. L #/ZIGZAG GEAR, ARM TOP COVER

SKZ-2B
No. | ERdazs= o | 3 RE) DESCRIPTION
PARTS NO.| « | QTY
1 1805 * 1 | kiR ARM TOP COVER
2 15007 * 6 |L#RiEHRL SCREW 9/64X40
3 11006 * 1 | ERARE ARM TOP COVER THREAD GUIDE
4 13076-02 | * 1 | ERAREFvb NUT 7/32X32
5 15038 * 1 | ERT Lt - FACE PLATE RUBBER
6 1961 * 1 [$HEFVY—EAZIL (8) ZIGZAG SHAFT BUSHING (REAR)
7 1834 * 1 |#HRY DL ZIGZAG ECCENTRIC
8 10766-G | * 2 |EHRYALILEDHHRLE SCREW 1/4X32 L=7
9 1830-A * 1 |#HRYRFYv— ZIGZAG GEAR (LARGE)
10 10766-G | * 2 [#HRYKRFVY—iHil SCREW 1/4X32 L=7
1 1960 * 1 |#HRF Y —EhAZIL (B) ZIGZAG SHAFT BUSHING (FRONT)
12 | 8009 * 1 |#HEFVY—8 AL () LtEH1LC |SCREW 15/64X28 L=7.5
13 1831 * 1 |BHRX Y —8h ZIGZAG GEAR SHAFT
14 1838 * 1 (#HRYEHS— ZIGZAG ECCENTRIC SHAFT COLLAR
15 10766 * 2 |#HEYE#AHS—1EHHRL SCREW 1/4X32 L=7
16 1833 * 1 |[$HRYERAZIL (1) ZIGZAG ECCENTRIC SHAFT BUSHING (REAR)
17 1835 * 1 |#HRY=X ZIGZAG ECCENTRIC FORK
18 | 27181 * 1 |[#HEYZX#EHRL SCREW M8X1.25
19 17026 * 1 |#HR=X Tk OIL FELT
20 10620 * 1 | ZzILMESHEIYE Y COTTER PIN
21 1833 * 1 |#HRYERARIL (B ZIGZAG ECCENTRIC SHAFT BUSHING (FRONT)
22 1829-A * 1 [FHRY/NEY— ZIGZAG GEAR (SMALL)
23 10766-G | * 2 |#HRY/DNFr—1EHAL SCREW 1/4X32 L=7
24 | 2067 * 1 |SHREXEv—8hA%IL (%) 1EHHC [SCREW 11/64X40 L=6

_24_




$HEY XV —. E#R/ZIGZAG GEAR, ARM TOP COVER
SKZ-2B-3




SHEY XY —. EIR/ZIGZAG GEAR, ARM TOP COVER

SKZ-2B-3
No. | Bim&E= ™ &2 SRE DESCRIPTION
PARTS NO. | @ | QTY

1 1954 x| 1 |E#x ARM TOP COVER

2 15007 * [ 6 [EfibHIl SCREW 9/64X40

3 1955 * | 1 |LEiRH/N— AUXILIARY ARM TOP COVER

4 2031 * | 2 | LA/ —1kHRL SCREW 9/64X40 L=5

5 11006 * | 1 | kiR ' ARM TOP COVER THREAD GUIDE

6 13076-02 | * 1 | BB yk NUT 7/32X32

7 15038 * | 1 |EHRITLE FACE PLATE RUBBER

8 1961 * |1 |[SHRF VY —EAZIL(ER) ZIGZAG SHAFT BUSHING (REAR)

9 1951 * | 1 [#HRYAL ZIGZAG ECCENTRIC

10 | 10639 * | 2 |#HRYAHLIEDHRL SCREW 1/4X32 L=8

11 1956 * | 1 |#HRYKFv— ZIGZAG GEAR (LARGE)

12 10766-G | * | 2 [#HRYKXVv—LLHRL SCREW 1/4X32 L=7

13 1960 * | 1 |#HEFV—8 AL (FD ZIGZAG SHAFT BUSHING (FRONT)

14 | 8009 * | 1 |$HEFY—E AR (B 1LH1aC |SCREW 15/64X28 L=7.5

15 1831 * | 1 [$HEXVv—# ZIGZAG GEAR SHAFT

16 | 1838 * | 1 [$HRYEHS— ZIGZAG ECCENTRIC SHAFT COLLAR

17 10766 x| 2 |#HRYE@HS—1EHHLC SCREW 1/4X32 L=7

18 1833 * | 1 |$HRYVEAZIL (1) ZIGZAG ECCENTRIC SHAFT BUSHING (REAR)
19 1952 * | 1 |$#HRYER ZIGZAG ECCENTRIC CONNECTION

20 | 27181 * | 1 [$HRYERERORC SCREW M8X1.25

21 1959 * 1 |#HRYO—5— ZIGZAG ECCENTRIC CONNECTION ROLLER
22 1953 * 1 |$HRYA—S—F> ZIGZAG ECCENTRIC CONNECTION ROLLER PIN
23 | 4839 * | 1 |a—5—1&HER RETAINING RING: E TYPE

24 6323 * 1 |#RYD—S>—E ol SCREW 3/16X32 L=14.5

25 1833 * 1 |EHRVEAZIL(FD ZIGZAG ECCENTRIC SHAFT BUSHING (FRONT)
26 1957 * 1 [$HRY/NF v — ZIGZAG GEAR (SMALL)

27 10766-G | * | 2 |#HRY/DNFr—itHRL SCREW 1/4X32 L=7

28 | 2067 * | 1 [$HEFV—E#AYIL (1) 1EHALC |SCREW 11/64X40 L=6

_26_




$HEYUX VY —., $HREYHL/ZIGZAG GEAR, ZIGZAG CAM
SKZ-2B-2/3

._.27_




SHEYX v —. $HEYHL/ZIGZAG GEAR, ZIGZAG CAM

SKzZ-2B-2/3
No. [BBanEE = N EEE e DESCRIPTION
PARTSNO. | o | QTY
1 1284 * 1 |[UMHRAH AR CHANGEOVER CRANK GUIDE
2 11430 * 1 [Tz EIZEY BALL KNOB
3 1285 * 1 (U ZE CHANGEOVER CRANK GUIDE ROD
4 1278 * 1 | U 3 _ CHANGEOVER CRANK SHAFT
5 27177 * 1 (BRzHO5001EHHRl SCREW M5X0.8 L=16
6 1277 * 1 |z o529 CHANGEOVER CRANK
7 15059 * 2 |Gz RTIYLY COMPRESSION SPRING
8 1279 * 1 [#HRYD—S5—#4 ROLLER SHAFT
9 28563 * 1 |#HRYBE—S5—&hitHHhl SCREW M5X0.8 L=8
10 | 34717 * 2 |#RYR—5— ROLLER
11 1280 * 1 [$HRYD—Z—84l SCREW 9/64X40 L=7
12 1292 * 1 |35 8tHRY H L 3-POINT ZIGZAG CAM
13 10766-G | * 2 |3mstRYALIEDHHC SCREW 1/4X32 L=7
14 1291 * 1 [2mgHRY AL 2-POINT ZIGZAG CAM
15 10766~G | * 2 [2mEHRYALIESHRLC SCREW 1/4X32 L=7
16 | 1293 * 1 |HhLEh ZIGZAG CAM SHAFT
17 | 1275 * 2 R T—1)— BELT PULLEY
18 | 34008 * 4 IR T—)—1tHRL SCREW M4X0.7 L=14
19 | 1276 * 1 B2k TIMING BELT
20 | 1956 * 1 [SHRYKFV— ZIGZAG GEAR (LARGE)
21 10766-G | * 2 |#HRYKFvY—ikHHl SCREW 1/4X32 L=7
22 | 1831 * 1 |#HRY¥—#4 ZIGZAG GEAR SHAFT
23 | 1961 * 1 [#HRYEY—EhA%IL (1£) ZIGZAG GEAR SHAFT BUSHING (REAR)
24 | 2067 * 1 [BHRYX Y —EA%IL (12) 1L H1C{SCREW 11/64X40 L=6
25 1960 * 1 [$HEYF Y —EA2)L (FD) ZIGZAG GEAR SHAFT BUSHING (FRONT)
26 | 8009 * 1 [$HRYS Y —8 A4 (8i) ILHAL[SCREW 15/64X28 L=7.5
27 90617 * 2 |AavkzIok ROD END
28 1281 * 1 |PaqaoME CONNECTING BAR
29 | 4135 * 2 |\PaqarrEFVE NUT
30 | 28068 * 1 [AyFIF1ESHRE SCREW M5X0.8 L=20
31 90625 * 2 |ayRTURRTY 5 Iviv—  |SPRING LOCK WASHER
32 | 4135 * 1 |ayRIVKFE RCFVR NUT
33 1282 * 1 |OvyFTIRE AL PIN WITH THREAD
34 6323 * 1 |ByRIVREVHEDHRLE SCREW 3/16X32 L=14.5
35 1952 * 1 |#tHiRYERS ZIGZAG CAM CONNECTION
36 | 27181 * 1 [#HRYERERHEDHRL SCREW M8X1.25 1=20
37 | 1833 * 1 |#HRYERAZIL (18) ZIGZAG ECCENTRIC SHAFT BUSHING (REAR)
38 1833 * 1 |gHRYEAZIL (R ZIGZAG ECCENTRIC SHAFT BUSHING (FRONT)
39 1838 * 1 [#HRYVEHS— ZIGZAG ECCENTRIC SHAFT COLLAR
40 | 10766 * 2 |#HERYEHS—1EHHLC SCREW 1/4X32 L=7
41 1957 * 1 |[$HERY/DFYr— ZIGZAG GEAR (SMALL)
42 | 10766-G | * 2 |EHRY/INFrY—iEHHhl SCREW 1/4X32 L=7

_28_




tix. HLEE/ARM TOP COVER, ZIGZAG CAM FRAME

SKZ-2B-2/3

....29_



L. HLtEB/ARM TOP COVER, ZIGZAG CAM FRAME

SKz-2B-2/3
No. [ #&a&ES | < | BHK E DESCRIPTION
PARTS NO.| @ | QTY
1 1288 * 1 | Ef(E) ARM TOP COVER (LEFT)
2 1289 * 1 | ER(fH) ARM TOP COVER (RIGHT)
3 15007 * 4 | LRl SCREW 9/64X40 L=10
4 11006 * 1 | EfRARE ARM TOP COVER THREAD GUIDE
5 13076-02 | * 1 [ ERAETF U NUT 7/32X32
6 1287 * 1 | EH/—GD FRAME TOP COVER
7 8040 * 1 | Eh/A— (@ &HHC (7D) SCREW 9/64X40 =8
8 6333 * 4 | EHN—GFEDLESHRL SCREW 9/64X40 L=6.5
9 1294 * 1 | EAN—(8) FRAME SIDE COVER
10 6333 * 5 |EHN—(#)EHRL SCREW 9/64X40 L=6.5
12 38124 * 2 |(ALxEESHRL SCREW M6X1.0 =25
13 | 28578 * 2 |hLxBEHRCRTIS Ty v— [SPRING LOCK WASHER
14 | 18826 * 2 |RTYLTEY  d3X20L SPRING PIN
15 1283 * 1 |AL:EAIHR FRAME SIDE PLATE
16 27177 * 4 | BLEEAIRLESTL SCREW M5X0.8 L=16
17 1286 * 1 (YR AL/NA— CHANGEOVER LEVER
18 | 6384 * 1 |(ggzLAA—Bhl CHANGEOVER LEVER HINGE SCREW
19 | 8047 * 1 |Gz L A —Ee WAVED WASHER
20 | 34454 * 1 | RIS EXTENSION SPRING
21 17059 * 1 | RTUT 2l SCREW M5X0.8 =10 (SPRING HOOK)
22 | 4135 * 1 [RFVT 2R CF Vb NUT M5X0.8
23 | 34035 * 1 (RFUTENTHRE SCREW 9/64X40 L=7 (SPRING HOOK)
24 | 23331 * 1 |[RFYTEITFREFvE NUT 9/64X40
25 1272CC * 1 [ALEECKE) ZIGZAG CAM FRAME COMPLETE (LARGE)
26 1272C * 1 |(BALTEE) ZIGZAG CAM FRAME COMPLETE
27 | 12713 * 2 |YlRzEARTILY LINEAR BALL BEARING
28 | 1272-01 * 1 |[ALLEEARIL(R) ZIGZAG CAM FRAME BUSHING (LONG)
29 1272-02 | * 1 |hoaEEA9NL (&) ZIGZAG CAM FRAME BUSHING (SHORT)
30 | 27177 * | 10 |[hLtBiEHHl SCREW M5X0.8 L=16
31 18826 * 10 |RFYHFES  d3X20L SPRING PIN

_30_




{t/E &% 1/ACCESSORIES 1

.__31._




f+E & 1/ACCESSORIES 1

No. | #ldm&E= w|2 R A DESCRIPTION
PARTSNO. | @ [ @ | &|aTY

1 N1225 x| *| x| 6 |AIDDXH14#25 NEEDLE DDXH14 #25

2 6050 x| *| 1 |E8 CLOTH EDGE GUIDE

3 7047 * [ | x| 1 |FEHRLEDHRL SCREW 9/64X40

4 1441 | x| x| 6 |[REY BOBBIN

5 25649C | x| x| x| 1 |KSq/ N —454 SCREW DRIVER COMPLETE

9 4202 f| x| x| 1 [Rs8F SPANNER (9 X 8)

10 19462 x| %k | x| 1 |AFRLUF DOUBLE HEAD WRENCH

11 1872 *[ x| x| 1 |[ARALYFA5mm) HEXAGONAL WRENCH (1.5 mm)

12 19457 x| x| x| 1 |ARALYTF (25 mm) HEXAGONAL WRENCH (2.5 mm)

13 19458 ®[ | x| 1 |RALVF @ mm) HEXAGONAL WRENCH (3 mm)

14 19459 * [ x| x| 1 |RALVFE mm) HEXAGONAL WRENCH (4 mm)

15 1871 *[*| x| 1 |RALYF(6 mm) HEXAGONAL WRENCH (6 mm)

16 | 8132-A | *| x| x| 1 |2 R% ACCESSORY BAG

17 | 35254 * x| x| 1 |RiLtvk THREAD STAND COMPLETE

18 | 8123 |+ %[ 1 il ' OILER

19 | 8124 x| x| *| 1 |E=Z—)LH/ 83— (K) VINYL COVER

20 | 19460 * %] x| 1 |RALVF(5 mm) HEXAGONAL WRENCH (5 mm)

__32_




B & 2/ACCESSORIES 2

._33_



{1/ S 2/ACCESSORIES 2

No. [ #m&ES o | 3| g DESCRIPTION
PARTS NO.| @ | @ | & |aTY
NN ~N
1 1440 x| x| x| 1 [®BEEUE BOBBIN WINDER COMPLETE
2 1552 x| x| x| 1 [OFEFEYE KNEE LIFTER COMPLETE
3 1553 | x| x| 1 %R OIL PAN
4 6055 * | % | %] 14 |1LET NAIL
5 11886 *| x| x| 2 |[EvT8TL HINGE RUBBER CUSHION
6 11885 x| x| x| 2 |[E2Y HINGE CONNECTION
7 11887 x| % | x| 4 [a—F—TL CORNER RUBBER CUSHION

_34_.




+ <32 /0PTION

<

_35_




#7232 /0PTION

No. | EhfmE= w2 R ¥ DESCRIPTION
PARTSNO.| @ |d | & Q1Y
N | N N
1 1458 x| x| 1 BRI —F () AUXILIARY BELT GUARD COMPLETE
2 11830 x| * | % | 1 |#WBIRILMH—F1EHRL SCREW 9/64X40
3 15081 x| | x| 2 [FBINILMH—FKRAUL WOOD SCREW
4 11142 * | *| %] 2 [#WEANNWIH—FKRBQLTYIv— [WASHER
5 1996 * x| %] 1 |NJILAH—FHEEIR BELT GUARD AUXILIARY PLATE
6 6339 x| *| %] 3 |NJMH—F#EBR1EDRL SCREW 1/8X44 L=4
7 MH-001 | *|*|=*| 1 [BRHEBFHLT2— SYNCHRONIZER ADAPTOR
8 17529 x| [ x| 1 |BRBEIZE SYNCHRONIZER SUPPORT
9 37102 *[ x| x| 2 [FvM6 NUT M6

_36_



SEIKO SEWING MACHINE CO., LTD.

2—13—-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.jp./

tAO—IL UK EH

T273-0018 FEEEMIETHE2-13-6
TEL: 047-420-3561, IPEEE : 050—-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(EREE)
Parts No. PB31400 (0118)
Rev. 7.1



